

Cali Bamboo

9365 Waples Street, Suite D

San Diego, CA 92121

Attn: Cyndi Janetka cjanetka@calibamboo.com

Project #: 0721341-1

Lab #: 3699

Date: August 25, 2010

Bamboo Flooring - Janka Ball Hardness Testing

Page: 1 of 1

Two Samples of **HD Fossilized Wide Plank Bamboo Flooring** (Natural and Java) were submitted to this Laboratory for Janka Ball Hardness testing. Testing was based on ASTM D 1037 (two tests per product). The values shown below are ultimate load in pounds.

Sample ID	Ult. Ld (lbs)	Avg. (lbs)	Sample Description
A1	5,214	5,103	Natural HD Fossilized Wide Plank Bamboo Flooring
A2	4,992		
B1	5,080	5,027	Java HD Fossilized Wide Plank Bamboo Flooring
B2	4,973		

This report has been produced for the exclusive use of **Cali Bamboo Flooring**, and may not be reproduced except in its entirety, and only with the expressed, written approval of PSI/PTL. No one other than PSI's client shall be entitled to rely upon this report or the information contained herein. Any such unauthorized reliance on or use of this report will be at the third party's sole risk

All Test Equipment was verified to be in good working condition and calibrated according to NIST Traceability Standards.

Respectfully submitted,
PROFESSIONAL SERVICE INDUSTRIES, INC.
Pittsburgh Testing Laboratory Division



Randy T. Webb
Director, Technical Services
Engineered Wood Products